Quantcast Repair Parts List - TM-5-4210-224-14-P0596

 

Click here to make tpub.com your Home Page

Page Title: Repair Parts List
Back | Up | Next

Click here for thousands of PDF manuals

Google


Web
www.tpub.com

Home


   
Information Categories
.... Administration
Advancement
Aerographer
Automotive
Aviation
Construction
Diving
Draftsman
Engineering
Electronics
Food and Cooking
Logistics
Math
Medical
Music
Nuclear Fundamentals
Photography
Religion
   
   

 

Share on Google+Share on FacebookShare on LinkedInShare on TwitterShare on DiggShare on Stumble Upon
Back
FIGURE E-02. HOSE REEL ASSEMBLY
Up
TM-5-4210-224-14-P 250 6PM Mini-Pumper Firefighting Truck Model No.:CM-KFT-3 Manual
Next
FIGURE E-03. FIREHOSE NOZZLE ASSEMBLY
TM5-4210-224-14&P
GROUP 02 HOSE REEL ASSEMBLY
FIGURE E-02. HOSE REEL ASSEMBLY
ITEM
OEM
TRUE VENDOR
NO.
FSCM
PART NO.
FSCM
PART NO.
DESCRIPTION
QTY.
77254
FR-AA-8057
59556
122-90009
Hose Reel Assembly
1.
77254
8000
59556
122-00008
Swing Joint
1
2.
77254
8001
59556
122-00009
Bearing Assembly
2
3.
-----
COML
Bolt, 3/8-18x1/2
10
4.
-----
COML
Washer, Flat, 3/8
6
5.
-----
COML
Nut, 3/8-16 NC
6
6.
77254
8006
59556
122-00010
Sprocket, 138 Tooth
1
7.
77254
8005
59556
122-00011
Chain, AC-35
1
8.
59556
122-00015
59556
122-00015
Spacer, 1/2 Long
1
9.
-----
COML
Bolt, 10-32xl/2
6
10.
77254
8007
59556
122-00012
Gear, Bevel
1
11.
59556
122-00004
59556
122-00004
Retainer, Bearing
2
12.
59556
122-90002-12
59556
122-90002-12
Disk
2
13.
59556
122-00016
59556
122-00016
Pipe, Outlet and Main Shaft
1
14.
59556
122-00017
59556
122-00017
Spacer, Tube
1
15.
59556
122-00018
59556
122-00018
Drum
1
16.
59556
403-00044-6
59556
403-00044-6
Cap, Pipe, 1 Inch
1
17.
59556
122-00019
59556
122-00019
Rod, Tie
1
18.
59556
122-90005
59556
122-90005
Frame, End
2
19.
-----
COML
Washer, Lock, 3/8
8
20.
-----
COML
Nut, 3/8-18
8
21.
-----
COML
Nut, 1/4-20
2
22.
-----
COML
Washer, Lock, 1/4
2
23.
-----
COML
Nut, 3/8
1
24.
77254
8055
59556
122-00023
Button, Rewind
1
25.
77254
8027
59556
122-00013
Sprocket, 12 Tooth
1
26.
77254
8031
59556
122-00014
Motor
1
27.
59556
122-00020
59556
122-00020
Bracket, Cover
1
28.
-----
COML
Bolt, 1/4-20xl
2
29.
59556
128-00001
59556
128-00001
Crank, Hand
1
30.
77254
8024
59556
122-90004
Brake Assembly
1
31.
-----
COML
Nut, Lock, 3/8-18
2
E-11

Privacy Statement - Press Release - Copyright Information. - Contact Us

Integrated Publishing, Inc.